

Amlodipine

Section

Antihypertensive medicines

Oral > Solid: 5 mg (as maleate, mesylate or besylate)

Indications

Essential hypertension

Atenolol

Section

Antihypertensive medicines

Oral > Solid: 50 mg; 100 mg

Indications

Essential hypertension

Therapeutic equivalent to bisoprolol pour

Essential hypertension

Bisoprolol

Section

Antihypertensive medicines

Oral > Solid: 1.25 mg; 5 mg

Indications

Essential hypertension

Carvedilol

Section

Antihypertensive medicines

Indications

Therapeutic equivalent to bisoprolol pour

Essential hypertension

Chlorothiazide

Section

Antihypertensive medicines

Indications

Therapeutic equivalent to hydrochlorothiazide pour

Essential hypertension

Chlortalidone

Section

Antihypertensive medicines

Indications

Therapeutic equivalent to hydrochlorothiazide pour

Essential hypertension

Enalapril

Section

Antihypertensive medicines

Oral > Liquid: 1 mg per mL (as hydrogen maleate)

Oral > Solid > tablet: 2.5 mg (as hydrogen maleate); 5 mg (as hydrogen maleate); 10 mg (as hydrogen maleate)

Indications

Essential hypertension

Hydralazine

Section

Antihypertensive medicines

Parenteral > General injections > IV: 20 mg in ampoule powder for injection (hydrochloride)

Oral > Solid: 50 mg tablet; 25 mg tablet (hydrochloride)

Oral > Solid: 50 mg (hydrochloride); 25 mg (hydrochloride)

Indications

Essential hypertension

Gestational hypertension

Hydrochlorothiazide

Section

Antihypertensive medicines

Oral > Liquid: 50 mg per 5 mL

Oral > Solid: 25 mg; 12.5 mg

Indications

Essential hypertension

Indapamide

Section

Antihypertensive medicines

Indications

Therapeutic equivalent to hydrochlorothiazide pour

Essential hypertension

Lisinopril + amlodipine

Section

Antihypertensive medicines

Oral > Solid: 10 mg + 5 mg; 20 mg + 5 mg; 20 mg + 10 mg

Indications

Essential hypertension

Lisinopril + hydrochlorothiazide

Section

Antihypertensive medicines

Oral > Solid: 10 mg + 12.5 mg; 20 mg + 12.5 mg; 20 mg + 25 mg

Indications

Essential hypertension

Losartan

Section

Antihypertensive medicines

Oral > Solid: 25 mg tablet; 50 mg tablet; 100 mg tablet

Indications

Essential hypertension

Methyldopa

Section

Antihypertensive medicines

Oral > Solid: 250 mg

Indications

Essential hypertension

Gestational hypertension

Metoprolol

Section

Antihypertensive medicines

Indications

Therapeutic equivalent to bisoprolol pour

Essential hypertension

Nifedipine

Section

Antihypertensive medicines

Oral > Solid: 10 mg tablet; sustained-release formulations

Indications

Essential hypertension

Propranolol

Section

Antihypertensive medicines

Oral > Solid: 80 mg tablet (hydrochloride); 40 mg tablet (hydrochloride)

Indications

Essential hypertension

Sodium nitroprusside

Section

Antihypertensive medicines

Parenteral > General injections > IV: 50 mg in ampoule powder for infusion

Indications

Hypertensive crisis

Telmisartan + amlodipine

Section

Antihypertensive medicines

Oral > Solid: 40 mg + 5 mg; 80 mg + 5 mg; 80 mg + 10 mg

Indications

Essential hypertension

Telmisartan + hydrochlorothiazide

Section

Antihypertensive medicines

Oral > Solid: 40 mg + 12.5 mg; 80 mg + 12.5 mg; 80 mg + 25 mg

Indications

Essential hypertension